
File No.:SQC2O,O5O3/O79

o o C o F o

htM. ñ
c - w g
\ /

\K L \ l6Á \ F+ Fa$s f\\-" ll
Á^\/Anr\J1\ llrll I \\

Sto up"1¿',rHll 1\u^,/- | l. ,1 tH,| _[ k'- I ÑP Yllésl- ,/\o
f-

\ll(ry \o oo f'- 0O ^
? I  9 ¡9 !28
I t l t t /
tA / / / /

É I  t t  ,  _ t -  t  f

-  -  u 9
1 l r J ^

€ F\

\

\\ft#r"Tl //ffi$
Ff¿-:*

A- -cc -

_m
F,c
hf$orüpoL

oo
ca

@

=
(

E
tr
I

Ir
0
lt¡
E
fo



W&€WWffi,

.Please provide following information for ordering parts and maintenance:

.  Model  number

. Part description,reference and paft number as shown in parts l ist

Engine Parts List
Model SPEV160

Ref.
No.

Part No. Description Qtv Unit
Price($) Note

1 G85789-86 Flange bol t  M8x50 I l l r a f 0,07
0 ,17
0,02
0 ,17
0,02
0,55
0,02
0,40
0,02
0,04
0,51

¿ sF1 60F-1 030005 Drain plug bolt ¡ it Lttr 1

sF1 60F-1 030004 Drain plug washer tru| : l t . t ¡ ! 1
4 sF1P68F-1 03001 2 Flashboard ¡L r 1

sF1 P60F-1 030005 "O" r ing 22.5x2.2 t- f ,  u [otn 1

sF1 P60F-1 030400 Oil f i l ler seat t l L l t l  I r r : I 1
1 GB5789-86 Flange bol t  M6x35 tr r-:MOx35 1
x sF1 P60F-1 030003 Oil fi l ler cap assy ¡ [n 1
o sF1 P60F-1 030004 "O" r ing 25.5x3 ! ¡ ¡ o ! ! I

1 0 sF1 68F-1 050004 Piston pin clip ¡ ¡non 2
1 1 sF1 68F-1 050003 Piston pin ¡ , 0 I

t z sF1 68F-1 050007 First ring set !  n  ! onn 1

2.20I J sF1 68F-1 050006 Second ring set n¡ro¡ t : l 1
"t4 sF1 68F-1 050200 Oil ring set comp n4 1
1 5 sF1 P68F-1 050003 Piston 1 2,42

2,86
0,07
1 ,65
0,22
0,44
0,77
0,37
0 ,18
6,60
0,56
0,01
0,44
0,40
0 ,15
0,29
0,44
0 ,15
0 ,11
0,22
0,01
0,62
0,04
0,22
0 ,15
0,66

1 6 sF1 P68F-1 0501 00 Connecting rod assy a , 4 2 4
I

1 7 sF1 60F-1 050009 Circular key L i , 8 1
1 8 GB|T276-94 Radial ball bearing {]8 1
l o sF1P68F-'1030002 3ase cover packing ¡ , 6 5 I

20 sF1 68F-1 040005 Push rod : U ¿
2 1 sF1 P68F-1 040002 xhaust Valve n ,4 1

22 sF160F-'1010001 Bol t  MOxl  13 I | ] ! ¡ x  ¡ n 2
23 sF1 P68F-1 1 30002 Carburetor insulator - 2 1
24 sF1 P68F-1 1 301 00 Carburetor assy ¡ ,  1 1
25 sF1 P68F-1 090300 lntake pipe assy n i  s t  o n 1
26 G86177-86 Nut M6 ! 6 4

27 sF1 P60F-1 09001 Air cleaner packing n ,  01 I
28 sF1 P68F-1 1 30003 Carburetor packing nu t  M 1
¿ Y sF1P68F-'1 130001 insulator packing f r u t  M 4

I

30 sF1 P60F-1 040003 Valve spring r ,  15 z

2,'1 sF160F-104000't Valve spring retainer f l u t  M 2
JZ sFl 68F-1 040004 Push rod guide plate uu t  M 1
q? sF1 60F-1 04001 2 Rocket arm pivot t r ,  1 5 ¿
34 sF1 P60F-1 020002 Head cover comp nut  Mo 1
2E G85789-86 Flange bol t  M6x12 n  I lM6x12 1 a

1A sF'r P60F-1020001 Head cover comp ¡ ,  0 1 1
J I sF160F-104001 1 Pivot adjusting Nut J , 6 2 2
38 sF160F-1 040009 Valve rocker arm ¡ 8 2

sF1 60F-1 04001 0 Pivot bolt a , 2 2 2
40 sF160F-1 120400 Spark plug t ,  1 1

www.sumecmachinery.com



wrusffiffiffi'

.Please provide following information for orderiñg páns ano rna¡nte.n-ancei

. Model number

. Part description,reference and part number as shown in parts list

Engine Parts List
Model SPEV160

Ref.
No.

Part No. Description Qtv Unit
Price($) Note

41 G85789-86 Flange bol t  M8x50 ¡85  7  M8x50 4 0,04
0,33
5,94
0,04
0,88
0 ,15

42 sF1 P60F-1 01 0002 Bol t  MGx96.5 l l ¡ L - r U M ¡ t : ¿
43 sF1 P68F-1 01 01 00 Cylinder head comp l l l r ¡ n t 1
44 '152FMD-1001007

Dowe lp in  10x16 l r ,  9  s 1 0 x 1 6 ¿
45 sF1 P68F-1 040001 lN.  Valve ! , u 1

46 sF1 P68F-1 1 00001 Muffler Gasket t r 1 0 x 1 1
47 sF1 P68F-1 1 001 00 Muffler protector comp n ! ¡n2  ¡ | ] 1

2,6448 sF1 P68F-1 I  01 000 Muffler Gasket t l 1 0 x 1 I

49 sF1 P68F-1 03001 0 Cylinder head gasket !! r_l 1 0,33
0,55
Q,07
0 ,15
4,84
0,02
0,03
0,gg
0,04
1 ,54
5 ,17
1 ,54
0,07
0,07
1 ,00
0 ,15
1 ,17
0,29
0,03
0,73
0,44
0,44
0,09
0,09
0 ,15

50 sF1 P60F-1 030500 Oilseal 25x38x7 n0 1
51 sF1 P68F-1 030008 Packing n 1 0 x 1 6 1
52 sF1 P68F-1 030009 Shroud <!> n  ¡ ! ¡ 1
5ó sF1P68F-1 120200 lgniter n ,  1 1
54 GB5789-86 Flange bolt M6x29 !  !M6x29 1

sF1 P68F-1 03001 9 Starter bolt <U> U rrt ]  n f in! 1
56 sF1 68F-1 080001 Cooling fan L lo 1
57 sF160F-1 05001 0 Special  nut M14 ! r - ' i ! nM14 1
58 sF1 P68F-1 062000 Starter pulley comp 1 1 0 x 1 1
59 sF1 P68F-1 120100 Flywheel comp rr9 1
bU sF1 P68F-1 0701 00 Fan cover comp t 1 0 x 1 1
61 GBs789-86 Ratchet guide bolt a ,  5 4 1
62 sF1P68F-'1061008 Ratchet a2 z

sF1 P68F-1 061 002 Recoil Starter reel ¡ n 1
64 sF1 P68F-1 061 004 Washer ! a s h e I
oc sF' l  P68F-1061 100 Recoil Starter case comD ! a s h e r 1
oo sF160F-1 061 006 gnp ! 6 I

67 G8845-85 Bolt J 7 1
68 sF1 P68F-1 070001 Recoil Starter case comp cap l l a s h e 1
69 sF1 P68F-1 061 003 Starter return spring . , 7 3 1
70 sF1 P68F-1 061 001 Recoil Starter rope L U 1

71 sF1P68F-106'1009 Ratchet spring z ,  44 z
72 sF1 P68F-1 061 006 Ratchet guide spring | l , 0 9 1
71, sF1P68F-1 061 005 Ratchet guide l r J 1
74 sF1 P60F-1 0701 00 Fuel f i l ler cap comp t r a s h e 1

9,97

sF1 P68F-1 0901 00 Air cleaner boll l - ra s  h e ¿
76 sF1 P68F-1 090200 Air cleaner element t l a s h e 1
77 sF'l P68F-1090001 Air cleaner cover n [ !  I I

78 sF1 P68F-1 070003 Fuel tube ! ¡ ¡ 1
sFl 60F-1 070001 Tube clip t ¡ ! I P n ¡ 1

80 sF1 60F-1 070005 Tube clip l a s h e r 1

www.sumecmachinery.com



ffiWMWffiffi

.Please provide following information for ordering parts and ma¡ntenance:

. Model number

. Part description,reference and part number as shown in parts l ist

Engine Parts List
Model SPEV160

Ref.
No.

Part No. Description Qtv Unit
Price($) Note

8'l sF1 P68F-1 03001 8 Starter bolt <u> u [ t r ¡ u l ¿ 0,22
0,05
0 ,15
0,04
0,29

15,40
0,26
0 ,11
0,01
0,23
0,66
0,03
0,03
0,03
0 ,15
1 ,83
0 ,10
0,07
0,07
0,40
0,32
0,44
8,80
0,48
3,37
0,07
0,34
0 ,11
0,34
0,07
0 ,11
0,02
0,07
0,06
0,02
0,04
8,80

82 sF1P68F-' t030004 Shroud <n> n | ] ! [ I

e? sF1 P68F-1 030005 Ventilator cover r , 05 I

84 sF1 P68F-1 030007 Board n ,  1 1
85 sF1 P68F-1 030006 Dross filter 1
86 sF1P60F-'1030003 Crankcase assy I ' O 1
87 sFl P60F-1 030200 Oil  seal  6x11x4 ¡ f t I t ] 1
88 sF1P60F-1110009 Ihrottle return spring ¿ , 2 1
eo G8818-85 Bol t  M6x35 !BMOx35 1
90 sF1P68F-1110001 JOVernor arm ¡ ,  0 1

9 1 sF1 P68F-1 120400 Switch . , 2 3 1

92 G8818-85 Bolt n w i  t  c h I

93 sF1P68F-1 120001 3l ip 1

94 sFl P60F-1070009 3l ip J4 1
95 sF1P68F-1110003 Governor spring n w i t c 1
YO sF1P68F-1 1 '1 1000 Control assy T W ¡  t c 1

sF1P68F-1110005 Choke rod t r , 8 3 4
I

98 sF160F-1 1 10004 Governor arm bolt t lw i  t  c 1
oo sF160F-1110008 Pin c l ip - n 1
1 0 0 sF1P60F-1110001 Cover arm shaft 1
1 0 1 sF1P68F-' t  110006 Governor rod ¡ 0 ' l  0 1
102 sF1 P68F-1 03001 2 Breather tube . 0 2 2 1
1 0 3 sF1 P68F-1 050001 Crankshaft comp n034 1

104 sF160F-1 04001 3 Valve lifter ¡ 9 z

105 sF't P68F-1041000 Camshaft assy l w i  t c 1
t u o sF1 P68F-1 050002 Crankshaft comp washer L I U O  i r 1
107 sF1 P60F-1 030002 Pressure plate l w i  t  c h 1
108 sF'tP60F-1 110104 Governor shaft U w i t c 1
109 sF1 P60F-1 1 1 01 01 Governor weight holder ! 0 9 1 1
1 1 0 sF160F-1 110107 Governor weight ! 1 0 ¿
1 1 1 sF1 60F-1 1 1 01 05 Governor slider t l w i  t  c h 1
1 1 2 sF160F-1  10106 Washer 6.2x 15x0.5 I l t i l l ¡ l , l r { l I
113 sF160F-1 110102 Governor weight pin . 1  3 2 2
114 sF160F-1  1  10103 3l ip ! n [ I ] ! r t ] 1
1 1 F . sF'I60F-1 1 10108 r/y'asher 6.4x13x1 l_ -  n ¡n ! - ! ! 1

116 139FMD-1030003 Dowel  p in 8x14 E w i  t c 2
117 sF1 P68F-1 030001 Crankcase cover 1

www.sumecmachinery.com


	se160v0002.PDF
	se160v0003.PDF
	se160v0004.PDF
	se160v0005.PDF

